BNR to
Enhanced

Nutrient

Removal

Maryland Center for Environmental Training
301-934-7500
info@mcet.org
www.mcet.org



mailto:info@mcet.org

BNR to Enhanced Nutrient Removal

7 Contact Hours
9 CC10 Hours

Upgrading sewage treatment plants for nutrient removal is one of Maryland's top environmental
priorities. This course addresses the implications of upgrading from Biological Nutrient Removal (BNR) to
Enhanced Nutrient Removal (ENR). Topics covered will include: a review of the basics of nitrification,
denitrification, and phosphorus removal; various process configurations will be discussed to accomplish
the required levels of nutrient removal; and process control testing and adjustments will also be
[...]
Nitrates
1
* SBR — Nitrification/Denitrification
A ENT
168

June 2011



BNR Processes
[rocess [ iwogen | hosprorss [Commerts
MLE

Good None - Moderate basin volume
Enhanced MLE Excellent  None - Large basin volume
(Bardenpho) - Need for methanol
Step Feed Good None - No nitrate recycle
SBR Moderate Inconsistent - No nitrate recycle
A0 Good Good - Moderate basin volume

- Sensitive to DO in return
Modified UCT Good Excellent -Separate anoxic zone for RAS

- Several nitrate recycle streams

- Increased complexity

5-stage Bardenpho  Excellent Good - Larger reactor volume
- Need for methanol
Oxidation Ditch Excellent  Good -Long HRT and SRT

- Tight DO controls necessary

2024 BNR and ENR

169

EPA “Model” for TN Removal

Methanol

Secondary Nitrification l Denitrification

| DE

0500 0500
0° 0°
%00 %02

RASI l RAS2 l RAS3 l

WASI WAS2 WAS3

°o

2024 BNR and ENR 0

170

MLE with Internal Recycle

Internal NO,-N < 12.0 mg/L
Primary Recycle
Effluent
- .V

Anoxic .
Zone Aerobic Zone
J— [ [ o O

RAS \

WAS

2024 BNR and ENR 171

171
June 2011




Sequencing Batch Reactor

Mixer

| Influent Influent
IDLE | = g ﬁl
FILL - Mixed

Waste Sludge t

- FILL - Static l Influent
HﬂﬂE
DRAW l FILL:
- P
\|r

SETTLE

Acrated

REACT - Aerated  REACT - Mixed

2024 BNR and ENR

172

Biological Nitrogen Removal

Denitrification \ Nitrification

‘ﬁ“-.ﬁ

(heterotrophic bacteria)
 erspra
no dissolved O, (autotrophic bacteria) air

p L =

(- J

ary 2024 BNR and ENR

173

BNR Program

BNR Programs in Bay watershed states began
removing nutrients in 1985

For WWTPs greater than 0.5 mgd:

— 95% of wastewater discharged into the Bay

— Grant funding available for WWTP upgrades
WWTP discharge goals:

— Reduce TP from ~ 6 mg/| to < 3.0 mg/I|

— Reduce TN from ~ 20 mg/I to < 8.0 mg/I

BNR and ENR

174

June 2011

58



Biological Nutrient Removal (BNR)

* BNR converts/removes Nitrogen (primarily
ammonia — NH;) in wastewater to nitrite
(NO,), nitrate (NO,), and ultimately
nitrogen gas (N,).

* BNRis a two-step process:

Step 1: Nitrification
Step 2: Denitrification

175

BNR

* Removes most nitrogen (TN) and phosphorus
(TP) from wastewater

* BNR processes use microorganisms under
different environmental conditions:
— Anaerobic (w/o O, and NO,-N)
— Anoxic (w/o 0,)
— Aerobic or oxic (with 0,)

176

BNR Stages

* Anaerobic stage - No oxygen nor NO,-N;
Phosphorus is released; enhances greater TP
uptake in the aerobic stage

* Anoxic stage — No oxygen; NO;-N is converted
to N, gas (Denitrification)

* Aerobic stage — Plenty of oxygen; NH;-N is
converted to NO;-N (Nitrification)

177

June 2011

59



Milestones

* 1954 Wuhrman proposes 2-stage, aerobic -
anoxic process

* 1962 Ludzack and Ettinger proposes 2-stage,
anoxic — aerobic process

e 1973 Barnard in South Africa develops the
Modified Ludzack-Ettinger process

2024 BNR and ENR

178

2-Stage BNR Process Evolution

ode

o

1954

A. Wuhrmann Process

2024 BNR and ENR

179

2-Stage BNR Process Evolution

_— o
o° %0

1954

A. Wuhrmann Process

—_—]

o .
. Aerobic o
020500030

1962

ssssss

B. Ludzack-Ettinger Process

BNR and ENR

180
June 2011

60



2-Stage BNR Process Evolution

— o ® 20 1
020500°6%0 1954

"

.

=,

1962

1973

C. Modified Ludzack-Ettinger Process

y 2024 BNR and ENR

181

Modified Ludzack-Ettinger - MLE

Primary .
Effluent Aroxic

Secondary

Aerobic
Clarifier

Return Activated Sludge

Waste
Sludge

2024 BNR and ENR

182

Milestone

* 1976 Specter patents A/O® and A2/0®
processes

BNR and ENR

183

June 2011

61



AO

Influent
Anaerobic Aerobic
Return Activated Sludge o
Waste =
Sludge
For biological uptake of phosphorus
ary 2024 BNR and ENR 84

184

AO plus MLE = A20

Primary
Eftuen™ |

A?0

> St
. < dge
Return Activated Sludge

Waste
Sludge

2024 BNR and ENR 85

185

3-Stage BNR Process

o Anaerobic - No Oxygen or Nitrate
e Anoxic - Nitrite and Nitrate Present

G Aerated or Oxic - Oxygen Present

Influent
Secondary

Clarifier

Internal MLSS Recycle (IMLR) Waste Activated

Sludge (WAS)

Return Activated Sludge (RAS)

January 2024 BNR and ENR 86

186

June 2011

62



3-Stage BNR Process
Nitrate Recycle, 2 Qin
RS/Primary/

Effluent
Secondary ° o
o o
Effluent o © 0% .
o %o Clarifier
oo o
o o
Anaerobic Anoxic Aerobic
(Oxic)
Return Activated Sludge, 0.5 Qin
STAGE PURPOSE Waste
Anacrobic Soluble BOD uptake and phosphorus“release™ zone. Sludge
Anoxic Denitrification and nitrogen gasification zone
Aerobic (Oxic) Nitrification and phosphorus “uptake™ zone

187

Historical View of BNR

* Recent efforts for nutrient removal for WWTPs
with limited space for expansion has led to:

— Membrane reactors

— Side-stream treatment for phosphorus removal:
* Struvite precipitation

— Side-stream treatment for ammonia removal:
* ANAMMOX

188

BNR

Process Details

189

June 2011

63



Typical Activated Sludge Process
Influent Aeration Tank
_.7> Effluent
( Clarifier |~
+
Air
Return Activated Sludge \
Sludge
190

BNR Processes

* Anaerobic-aerobic (AO)

Modified Ludzack-Ettinger (MLE)
— Anoxic-aerobic

* Anaerobic-anoxic-oxic (A20 and UCT)
* Step feed
* Oxidation ditch

191
Two Stage Wuhrmann BNR Process
Influent > ° o Effluent
PR °o° o° ) L
° 2000 ° °°O°° —— Clarifier
& ° o ° o
Aerobic Anoxic
Return Activated Sludge, 0.5 Qin
Waste
STAGE PURPOSE Sludge
Aerobic (Oxic) Nitrification
Anoxic Denitrification and Nitrogen gas release
R and ENR

192

June 2011

64



Two Stage Ludzack-Ettinger BNR Process

Denitrification-Nitrification

Influent
Effluent
JE LN
—l— Clarifier
Anoxic Aerobic
Return Activated Sludge, 0.5 Qin
Waste
STAGE PURPOSE Sludge
Anoxic BOD Removal, Denitrification, and Nitrogen gas relcase zone
Acrobic (Oxic) Nitrification zone

2024 3NR and ENR

193

Modified Ludzack-Ettinger BNR Process

Denitrification-Nitrification with Nitrate Recycle

Nitrate Recycle, 2 Qin

Influent l Effluent
b
— 0% o o
o o
—_— ° :’ 0O oo%o Clarifier
Lo o
Anoxic Aerobic

Return Activated Sludge, 0.5 Qin

Waste
STAGE PURPOSE Sludge
Anoxic BOD Removal, Denitrification, and Nitrogen gas release
Aerobic (Oxic) Nitrification zone

194

Impact of Internal Recycle on Effluent TN

25 m T T L E—
3
£ 20 g
% 15 B
8
2
% 10 B
z
g
3 5 NO, =25 mg/L. B
=
w
ol L | I 4 1
o 1 2 3 4 5 6

= internal recycle ratio

195
June 2011

65



TN Removal — Example 1

1.0 Q;, Nitrate (NO;) Recycle (1to4)xQ;, 1.0Q;,

NH; - 30 mg/L|

Influent Effluent

) P.o ° o ||1s

0%, 0 o '
05Q, 0@ % % Qi
0 O O |NH,~0mg/L
Lo o NO; - 12.0 mg/L
Denitrification Nitrification

Return Activated Sludge, 0.5 Qin

Assume all NO3 returned to Denitrification is converted to N,

Assume all NH;-N is converted to NO;-N in Nitrification.

What is the NH3-N concentration in Denitrification? NH3-N = 30 mg/L = 12.0 mg/1
2.51

2024 3NR and ENR 96

196

TN Removal — Example 2

2.0 Q;, Nitrate (NO;) Recycle (1to4)xQ;, 2.0Q;,

Influent b o Effluent
" ,,oo o o0 1.5
0.5Q;, °5® % % [[Q
o go oanr()mg/L
& qNO,-86omgL

Denitrification Nitrification

Return Activated Sludge, 0.5 Qin

Assume all NO3 returned to Denitrification is converted to N,

Assume all NH;-N is converted to NO;-N in Nitrification.

What is the NH3-N concentration in Denitrification? NH3-N = 30 mg/L = 8.6 mg/1
3.5/1

2024 3NR and ENR

197

TN Removal — Example 3

3.0 Q,;, Nitrate (NO;) Recycle (1to4)x Q;, 3.0Q;,

Influent b o Effluent
™ - oo o o0?© 1.5
0.5Q,, 0,0 %0 Qu
° O O |NH;-0mglL
®° o G NO;- 6.7 mg/L

Denitrification Nitrification

Return Activated Sludge, 0.5 Qin

Assume all NO3 returned to Denitrification is converted to N,

Assume all NH;-N is converted to NO;-N in Nitrification.

What is the NH3-N concentration in Denitrification? NH3-N = 30 mg/L = 6.7 mg/l
4.511

198

June 2011

66



TN Removal — Example 4

4.0 Q;, Nitrate (NO;) Recycle (1to4)xQ;, 4.0Q;,

Influent b o Effluent
Q 55Q, 5.5 ,,oo o 00 1.5
0.5Q;, Qi 0,® % % Qi
NH, - 5.5 mg/L 0 © O |NH,~0mgL
NO, - 0 mg/L °°°o NO, - 5.5 mg/L
Denitrification Nitrification

Return Activated Sludge, 0.5 Qin

3NR and ENR

Assume all NO3 returned to Denitrification is converted to N,
Assume all NH;-N is converted to NO;-N in Nitrification.
What is the NH3-N concentration in Denitrification? NH3-N = 30 mg/L = 5.5 mg/l

5.5

199

Impact of Internal Recycle on Effluent TN

25 T T T
é 20
£ *-NO, =30 mg/L
2
£
s 15 1
g NOy =35 mg/L.
8
= 4
8’ 10
2
§
3 s| 7
£
w
ol I ! 1 i 1
o 1 2 3 4 5 6
- internal recycle ratio
124 d ENR 0
ey 1 i
Tanks
1 l Effuent
ML—>
0500|9509 | ©
000000(? °5 o ooOO o5
RAS
¥
WAS
e
I .
[— ML}

o0
°o

201
June 2011

67



Step Feed

Influent

| | |
?*M—’M*M*

Return Activated Sludge

Waste
Sludge

2024 BNR and ENR 202

202

Step Feed

Influent (Primary effluent)

v v v v

RAS WAS

effluent

v

AX — Anoxic zone (denitrification)

OX — Oxic (aerobic) zone (nitrification)

SC — Secondary clarifier (solids separation)
RAS — Return activated sludge

WAS — Waste activated sludge

2024 BNR and ENR 203

203

AlexRenew Step Feed Facility

I

Equalization Tank IM' Legend

- Anoxic Zone

[_] Aerated Zone
I swingZone _ _
1CS  Carbon Source !

Dewatering
Centrate
ANAMMOX

2024 BNR and ENR 20-

204

June 2011

68



Oxidation Ditch

Influent

Return Activated

Anaerobic  Anoxic

SELETRY
Clarifier

Aerobic

2024 BNR and ENR

205

BNR to ENR

Evolution

2024 BNR and ENR

206

Example of BNR to ENR

Modified Ludzack Ettinger

Primary .

Return Activated Sludge

Waste

BNR and ENR

Sludge

207
June 2011

69



Milestones

* 1968 Barth proposes 3-sludge, activated
sludge process for nutrient removal

* 1975 Barnard patents Bardenpho® process

* 1980 University of Cape Town (UCT) process
developed

208

Three Stage System for BOD and

Nitrogen Removal
Post Denitrification w/Methanol

Methanol
Secondary Nitrification l Denitrification

PE SE NE | DE
04,00 0,09
0° (o
%09 %09

RASI l RAS2 l RAS3 l

WASI WAS2 WAS3

Example: Western Branch WWTP, WSSC 30 MGD

209

Two Sludge System for BOD and Nitrogen
Removal

Methanol

Secondary Nitrification l Denitrification

PE SE |
o o o o
0%o0 0%o
%000 %000

st ! s |

was! WAS2

Example: Blue Plains, DC Water 370 MGD

Separate denitrification facilities were construction ~ 2015

210
June 2011



MLE With Denitrification Filter

Nitrate Methanol

Recycle Denitrification
Primary l Filter
Effluent <

R
;]

Q 0
RAS

Filter
Effluent

WAS

211

ENR

Overview

212

ENR Program

* To further reduce total phosphorus
concentrations, most WWTPs began adding
increased quantities of chemicals

* To further reduce total nitrogen
concentrations, most WWTPs initiated a
capital improvement project to add “Post”
anoxic zones to already existing BNR facilities

213

June 2011

71



ENR Program

* ENR Program began in 2000
* For WWTPs greater than 0.5 mgd

— 95% of wastewater discharged into the
Chesapeake Bay

— Grant funding available for upgrades

* WWTP discharge reduction goals:
— Reduce TP from < 3.0 mg/I to < 0.3 mg/I
— Reduce TN from < 8.0 mg/| to < 3.0 mg/I

214

Enhanced Nutrient Removal

* Over the past two decades, BNR facilities have
been upgraded to improve nitrogen removal
efficiencies:

— Post anoxic zones for denitrification

— Mixed Bed Bio-reactors (MIBBR)

— Fixed film biological filters for nitrification
— Tertiary denitrification filters

2024 3NR and ENR

215
Bardenpho
(Enhanced Modified Ludzack Ettinger)
i L M_' Clarifier
o
216
June 2011

72



Enhanced Nutrient Removal

* For WWTPs to upgrade from BNR to ENR, and
satisfy new LOT requirements for nitrogen
removal, an additional post-denitrification
stage is required; for example:

— MLE + post anoxic

— MLE + MBBR

— MLE + Denit Filter

— Step feed + post anoxic
— Step feed + MBBR

— Step feed + Denit Filter

217

Enhanced Nutrient Removal Process
With Pre- and Post Denitrification and Aeration

Nitrate Recycle, 2 Qin

RS/Primary/ |
v Effluent
Secondary l o0 ° ooo 00 0 00 uent
—_— F—{ 0% o b1t —4— oomo .
Effluent _—t omo 0 %oc °°° % Clarifier
o
0 0 0 0
¢ 0 ¢ I .
Pre -Anoxic Aerobic Post Anoxic Post
Aeration

Return Activated Sludge, 0.5 Qin

Waste
STAGE PURPOSE Sludge
Anoxic Denitrification and Nitrogen gas release zone
Aerobic (Oxic) Nitrification zone
2024 BNR and ENR

218

Modified Bardenpho

nnuent (SRR
o

M_>

T Return Activated Sludge

Waste
Sludge

219

June 2011

73



UCT Processes

Mixed Liquor l C T
Recycle
Influent
> Seconda
= E ai
T ludge

Modified UCT (MUCT)  **

Mixed Liquor Nitrate
ecycle

2024 BNR and ENR

220

Denitrification

Note: (Almost) all nitrates entering
anoxic zones should be denitrified

The effluent “goal” NO5-N
concentration from the last anoxic
zone should be between 0 and 0.5

mg/L.

2024 BNR and ENR

221

Reduction in rate of Denite as a function of D.O.
(K0 is oxygen inhibition constant)

1.20 T T T T T

Anoxic condition

R-NO3, K'g = 0.2 mg/L
R-NOjg, K’y = 0.02 mg/L

Fraction of maximum denitrification rate

0.00 L T T T T
00 02 04 06 08 1.0 12 14 16 18 20

DO concentration, mg/L

BNR and ENR

222
June 2011

74



Carbon for Denitrification

* Influent WW Carbon
— Utilized in anoxic zones
— Limited carbon available for secondary anoxic
zones
* Supplemental Carbon
— Methanol typically used
* But requires methylotrophic population!
— Alternatives to methanol — glycerin, sugars, and
proprietary products

3NR and ENR

223

Carbon for Denitrification

* If using methanol — may not have adequate
methylotrophic population
— Need well controlled anoxic volume
— Methylotrophs require acclimation time
— Methylotrophs are believed to be more sensitive to
temperature
* Methanol is typically more sensitive to pH and
may not be effective in very cold weather
— Change carbon source — ethanol or glycerin
* Denitrification batch tests
— Specific denitrification rates (SDNRs) — different
carbon sources

2024 3NR and ENR

224

Other Carbon Sources

* Alcohols
— Methanol
— Ethanol
* Glycerol/glycerin — (Biodiesel by-products)
* Acetates - (Acetic acid, sodium acetate)
* Carbohydrates - (Sucrose, sugar water, corn
syrup)
* MicroC™— (Carbohydrate, glycerin, alcohol
based blends)

225
June 2011

75



Denitrification Problems

Possible Causes Solution
Not enough nitrates Increase nitrate recycle pump speed
being returned to
anoxic zone
Not enough BOD - Bypass primary clarifiers, or
entering anoxic zone | - Add supplemental carbon (for
example, methanol) to anoxic zone
BOD entering the Add readily available carbon source
anoxic zone breaks such as methanol to anoxic zone or
down too slowly increase the anoxic zone hydraulic
T ion time
High DO in the Try to limit backmixing of air from the
anoxic zone aerobic zones or decreasing the DO in
the AT influent. Decrease nitrate
recycle ra_te if necessary.

226

Fixed Film Processes

Nutrient Removal

227

Fixed Film Processes

* cBOD Removal
— TF — Trickling Filters
— RBC — Rotating Biological Contactor
* Nitrification
— BAF — Biological Aerated Filter
— IFAS — Integrated Fixed-Film Activated Sludge
— MBBR — Moving Bed Biofilm Reactor
* Denitrification
— Denit Filter

* Down flow
¢ Up flow

228
June 2011

76



Fixed Film Processes
cBOD Removal Nitrification Denitrification
- TF — TF & RBCs — Denit Filters
— RBC — BAF —MBBR (w/0 0,)
— BAF — IFAS — BAF (w/0 0,)
— MBBR
229

Fixed Film Processes

What can fixed film (a.k.a. attached growth)
processes do?

1. Remove Nutrients
— Phosphorus
— Nitrogen
2. Remove BOD:
— Dissolved organic solids
3. Remove TSS:
— Suspended particulate solids
— Suspended organic solids

2024 BNR and ENR

230

Process Configuration
Nitrification

ROCK
. FILTERS

BIOTOWER
INFLUENT

CHLORINE
CONTACT TANKS

RECYCLE

CLARIFIER UNDERFLOW

RECYCLE

IAEROBIC DIGESTI

HEADWORKS) -BELT FILTER PRESS

OFF-SITE LANDFILL

BNR and ENR

231
June 2011




Process Configuration
ENR with Denitrification Filters

y 2024 BNR and ENR

232

Process Configuration
ENR with Denit-BAF and Effluent Filters

CLARFIERUNDERFLOW _SAKwAsH 3

RECYCLE ‘SOLIDS HANDLING
a0 -ANAEROBIC DIGESTION
HEADWORKS) -BELT FILTER PRESS.

2024 BNR and ENR

233

Process Configuration
ENR with Pre- and Post-anoxic MBBR

RECYCLE

CLARIFIER UNDERFLOW

RECYCLE
“ANAEROBIC DIGESTION.

HEA ] -BELT FILTER PRESS

OFF-SITE LANDFILL

BNR and ENR

234

June 2011

78



Fixed Film Nitrification

IFAS and MBBR

January 2024 BNR and ENR

235

Why Use An IFAS Process ?

e Increase capacity without more tanks
e Achieve nitrogen removal in tank, which

could not otherwise totally nitrify and
denitrify

2024 BNR and ENR

236

IFAS
(Integrated Fixed Film
Activated Sludge)

BNR and ENR

237

June 2011

79



IFAS LAYOUT

Recir. E>
influent =>
RAS &>

IFAS in Nutrient Removal

ANA J ANOX AER ANOX
| HEE e
> —|

Typically an upgrade to implement
BNR or increase Nitrification
capacity at existing plants.

BNR and ENR

239

Benefits of IFAS Processes

e Increase total solids inventory without
increasing solids loading to clarifier

e Minimize effects of solids washout under
high hydraulic loadings

¢ Avoid cost of construction of new tanks

e Decrease required recycle rates

y 2024 BNR and ENR

240

June 2011

80



Plant Configurations

Primary Effluent Secondary Effluent
n 1A. Activated Sludge

RA! I

Screen

=1 L5 IC. IFAS — Moving Bed
1C Eg: Linpor, Captor (sponge)
Kaldnes, Hydroxyl, Bioportz (plastic)
I

Screen
g ID. MBBR — Moving Bed

Biofilm Reactor
Kaldnes (plastic)

1D

From 1A to 1D
Clarifier size requirements decrease; Operating MLSS HRT
requirements decrease; Biofilmsurface area increases

g
IB. IFAS — fixed bed
1B . Eg: Ringlace, Bioweb (cord)

241
Types of IFAS Systems
Rope
Fixed
Plastic
Sponge
Free
Plasti
A
242
Free Floating Media - Plastic
Hydroxyl
243

June 2011

81



Free Floating Media - Sponge

Lotepro — Linpor Process

BNR and ENR 244
244
Plastic Media (Kaldnes)
Biofilm

Kl K2 K3 ModelO Chip
Length (mm) 7.2 15 9 50 2
Diameter (mm) 9.1 15 25 60 47
Specific Surface Area (m2/m3) 500 350 480 94.5 1,200

\

Biofilm Chip

245

245

Integrated Fixed Film Activated Sludge
System

* Media held in Aeration Basins to provide attached
growth for Nitrifying biomass

* Typical Floating and Fixed IFAS Media Eﬁ I e

— Kaldnes (plastic)
— Linpor (sponge)
— Ringlace (cord)

246

June 2011

82



Fixed Film Nitrification

Biological Aerated Filter - BAF

BNR and ENR

247

Submerged BAFs

BNR and ENR

248

Submerged BAFs

Biofor® - Up flow filter (Infilco Degremont)
— Aerated, fixed bed

— Dense granular clay media

— “Sinking” media; 3 mm diameter for nitrification
Biostyr® - Up flow filter (Veolia Water/Kruger)
— Aerated, packed bed

— Media less dense than water held in place by a
screen

— “Floating” media; 3 mm diameter for nitrification

BNR and ENR

249

June 2011

83



Submerged BAFs

* GFK¥yjhmstq 1~%xgfxji%symjwshmug Lk
grtkawf vt s

o Yuhfar tujwyjiss¥Eseukd | & tij

* RjirfhfsyiPnmjviijsxjwemtsy fyjvatdAnjs
xzspjs¥ jirfEwgxx%jsxjsmEsy fyjwstvcizhis
g Fysly Jirf

* GFKxtitr gmjgrtdlmf@wjfywr jsyfsi¥r r tsrf2
st lis¥Esiktaix®ir t {f&s%s]%fhycwezsty

e Fhhzr zfyjixktax¥wisir t {ji%kitr $mjBFKxS
ywezlmgthp | fxmrsl

January 2024 BNR and ENR 250

250
Submerged BAFs
Type of BAF Applied volumetric Hydraulic loading, | Removal efficiency, %
loading, kg/m'*d m'/m"h (gpmisq ft)
(Ib/d/1000 cu ft)

Upflow sunken or floating | BOD: 1.5 - 6(94 - 370) 3-16(12-6.6) BOD: 65 - 90%

media, backwashing TSS:0.8-3.5(50-220) TSS: 65 -9%0%
Upflow, sunken media ™ | 10
Upflow, floating media ™ | 8
Submerged, non- BOD:08-1.5(50-94) @ [2-12(08-5) @ BOD: 85 -95%
backwashing” 2A°C 2A°C

Patapsco (NH;) 44 34
January 2024 BNR and ENR

251

BAF Media

Fine material

- Good filtration
- Large, specific
surface area

Coarse material
- Less clogging

y 2024 BNR and ENR

252
June 2011




BIOFOR® Process View with One
Cell in Backwash

- Influent water in green
- Treated water in blue
- Process air and air scour bubbles in white

anuary 2024 BNR and ENR

253

BIOFOR® Sequences

=
. Wash Water

I><i] I
Scour Influent wastewater
Air
254
BIOSTYR® Process
Treated Water

Collection Channel

BIOSTYR (

uary 2024 BNR and ENR

255

June 2011

85



BIOSTYR® Process

Internal Nitr Effluent
TN <10
Recycle
—

mg/1

Advantages: -
trificati i
1. Nit/Denit in same Oxic Zone
2. Reduce Methanol Zone
feed
Primary
Effluent
2024 BNR and ENR